Qty

Part Number

Category: Cooling

N = 2 a N aAaNMNNMNMANMNNMNNMNDN=S A4 2O a2 a RN NN

997.106.752.04
997.106.413.01
997.106.526.01
997.106.574.02
997.106.723.05
997.106.711.02
997.106.525.01
997.106.573.02
997.106.720.02
997.106.751.04
997.106.623.03
997.106.627.03
997.106.728.03
997.106.624.03
997.106.801.02
997.106.801.07
900.378.013.01
900.378.036.01
997.106.551.03
996.106.801.03
997.106.802.03
997.106.802.02
997.106.802.01
997.106.767.02
999.507.497.40
997.106.765.91
997.106.766.91
997.106.950.93
997.106.885.9a

997.1 Cup Car Parts inventory

Description

Supply Tube

Bracket Distributor Tube
Transverse Tube Bracket
Bracket Distributor tube - Right
water hose

Transverse Supply Tube
Transverse Tube Bracket - Mid
Bracket Distibutor Tube - Left
Transverse Return Tube
Return Tube

supply hose - Left

supply hose - right

return hose - left

return hose - right

o-ring: Small

o-ring large

hex screw M6X25

Hex Screw M6X12

Coupling Sleeve

O-Ring

Stop Spring (SCB 42)

Stop Spring (SCB 36)

Stop Spring (SCB 33)

Vent Tube

Spreader Rivet 8.0X14

Vent Tube - Left

Vent Tube - Right

Supply Hose Assembly

Vent Coupling Plug



Qty

RN N U U UL (I W U O [ U U U UL N NI UL N U U O U U (G [ N U R R 1O I U U IS U U G (S )

Part Number
997.106.886.9a
997.106.952.92
999.507.118.40
997.106.427.01
997.106.651.03
997.106.520.02
900.378.035.01
997.106.802.03
996.106.801.03
997.106.652.03
997.106.521.01
997.106.540.02
997.106.951.92
997.106.953.92
999.512.457.00
997.106.227.03
997.106.512.03
997.504.823.01
900.385.123.01
997.106.610.02
997.106.069.90
997.106.682.93
999.507.743.40
997.106.512.03
999.651.324.02
997.504.485.80
997.575.141.90
997.106.639.90
997.106.638.90
997.106.132.02

997.1 Cup Car Parts inventory

Description
Vent Coupling
connecting hose WT
Hose support
Bracket
supply tube tunnel
bracket - right
hex screw M6x16
stop spring SBC 42
O-ring
return hose tunnel
bracket - left
bracket tunnel
return hose assembly
return hose heat exchanger
Clamp 18.2-21
vent line tunnel
bracket vent line
cross strut
hex screw M10x25
supply tube right
return tube left
vent tube
Bracket Vent Tube
bracket vent tube
bracket vent tube
Radiator support down
airduct
return hose left
supply hose right
Right Radiator complete assembly



Qty Part Number
997.106.622.03
997.106.625.03
997.106.626.03
997.106.255.02
996.106.057.03
999.512.346.00
996.106.691.9¢c
999.512.463.00
996.106.183.9C
996.106.689.9b
997.106.385.90
900.377.010.01
900.075.355.02
997.106.885.9a
997.106.687.9a
997.106.687.91
Clean air cup assembly

1 997.110.053.95
Engine Bracket

JEEE G T (U U (S QI G U U @ 2 R S I U U U G

1 900.378.129.09

1 996.378.129.09

1 996.375.122.90

6 900.378.108.01
Gearbox Assembly

1 997.300.020.63
GearBox Bracket

4 999.084.648.01

1 900.380.008.01
1 900.377.011.01
1 996.375.317.06

997.1 Cup Car Parts inventory

Description
supply hose right
return hose left
return hose right
connecting part
Water tank assembly
Hose Clamp
connecting hose
clamping collar
vent tube/ protect hose
water hose
vent coupling holder
hex nut M6
hex screw m6
plug for vent coupling
vent coupling
connecting hose

Clean Air Cup Assembly

Engine Carrier Hardware M10x130 (10.9) Hex Screw

Left Connecting plate
Right Connecting plate
Hex screw M8x35

complete gearbox assembly and hardware

hex nut M10
hex nut M10
hex nut M10
Intermediate bracket

*Missing mounting Grommets and plastic bracket



997.1 Cup Car Parts inventory

Qty Part Number Description
2 900.817.003.02 simmonds nut
2 900.378.098.09 hex screw M10x60
Sensors
26 Full Sensor Assemblies - still connected to engine management harness
Main Relay
1 996.612.927.90 Main Relay Assembly
1 997.528.105.90 Emergency Switch assembly
1 996.613.261.80 switch
1 996.611.325.90 Clamp
1 999.513.057.40 Emergency pull clip
2 999.512.662.09 hose clamp
1 997.528.678.00 support for emergency switch
Support Plate Center Console
1 997.613.185.91 Carrier Plate Assembly with switches
Dashboard
1 997.641.035.91 Instrument Panel Assembly
Suspension Cross Brace
1 997.504.359.00 Full Cross Brace Assembly
Right Fender
5 999.507.003.01 tapping screw ST6.3x14
4 900.187.111.01 screw + washer ST 6.3x12
1 997.504.441.00 brace
Clutch Control System
1 N/A Full Clutch Control System
Throttle Control Cable
1 N/A Full Throttle control system

*P/N: 997.423.221.9A is damaged (Front Cable)
Pedal System
1 N/A Full pedal assembly
Brake Line System - REAR



Qty Part Number
1 N/A
Brake line system - Front
1 N/A
Brake Adjustment System
1 N/A
Left & Right Upright Assembly
1 997.341.091.92
1 997.341.092.92
Rear Axle Assembly: Left
1 N/A
* 997.331.487.92
Upright Assembly

Rear Axle Side Carrier Assembly

1 N/A

* 997.331.051.9a
Power Steering

1 N/A
Anti Roll Bar Assembly: Front Axle

1 997.343.171.90
Front Axle Assembly

1 997.341.081.06 [1]

0 997.341.483.92

0 997.341.484.92
Doors

1 997.531.211.91

1 997.531.212.91
Front Support Frame (Dash)

1 997.552.003.90

Instrument Board / CUP

997.1 Cup Car Parts inventory

Description
L&R Rear Brake Line Assembly

L&R Front Brake Line assembly

Full Brake Adjustment System

Full Left Upright Assembly
Full Right Upright Assembly

Full Rear Left Axle Assembly
*Brake Air Guide:Left NOT AVAILABLE

Maijority of Assembly available
side member: Left + bushing NOT AVAILABLE

Full Power Steering Assembly

Anti Roll Bar + Asscoiated Parts

Cross member/ front axle assembly left and right
Trailing Arm Spoiler Left / NOT AVAILABLE

Trailing Arm Spoiler Right / NOT AVAILABLE

Left Door *Damaged: Available for part out
Right Door Complete, Good Condition

Support Frame + bracket tunnel assembly



997.1 Cup Car Parts inventory

Qty Part Number Description

1 997.552.101.90 Instrument Board assembly with vents and hardware
Blower Unit

1 997.504.121.90 Front Wall Cover

1 997.573.011.91 Blower unit Assembly
Ventilation Vent

1 997.572.631.00 Defroster Vent

1 997.572.171.00 Air Distributor Assembly

1 997.572.769.00 Air Outlet

1 997.572.463.00 Air Guide

1 997.572.465.90 Closing Cap Left
Cowl Panel

1 997.572.063.92 FMT Cowl Cover Assembly [2]
Steering Column Switch + Brake Switch

1 996.613.213.10 EWC Steering Column Switch Assembly. [3]

1 996.613.113.02 switch for brake pedal
Cable Looms

1 997.601.101.93 Vehicle Cable Loom

1 997.612.801.93 rear end cable loom

1 997.607.012.92 Engine Cable loom

1 997.612.395.90 Starter Cable B+

1 997.612.301.90 Front end cable loom Left

1 997.612.302.90 Front end cable loom Right

1 997.612.775.91 Cable Loom for Servo Pump

1 997.612.881.90 Cable Loom for steering wheel
Windscreen Wiper Unit

1 997.628.035.9A Wiper Linkage w/ Motor
Fire Extinguisher System [4]

1 996.722.115.9A Extinguisher bottle

1 993.722.123.80 Bracket for Fire Bottle

1 997.722.315.90 release unit



Qty

Axle Shafts

2
Accessories

1
Motec System

1

1

1
Rear Light

1

1
Headlight

R\ U U U U I G I

Part Number

997.332.024.90

997.721.050.90

997.641.231.91
996.641.233.9D
996.641.241.9C

997.631.406.03
997.631.050.03

997.631.164.02
997.631.074.01
997.631.245.00
997.631.034.01
999.631.138.90
997.631.133.00

Windscreen Washer System

1
1

997.528.105.90
996.528.607.00

Charging System / Battery

1

1
1
1
1

996.604.107.00
997.504.051.90
999.611.053.00
997.611.090.00
996.612.090.10

Engine Control/ ECU

1

997.618.682.90

Rear Cover and Spoiler

997.1 Cup Car Parts inventory

Description

Axle Shafts w/ Hardware [5]

Car Cover

Display
Lap Trigger Receiver
G-Accelerometer

Right Tail Lamp Assembly [6]
Additional Brake Light Assembly

Headlight Right

Headlight Support Assembly Right
Fastening Element

indicator right

indicator bulb

Filling Neck Assembly
Cap

Starter

battery support plate
battery

Ground Cable
Positive Cable

ECU MS 3.1



Qty Part Number

1 997.512.991.90

1 997.512.982.91

1 997.512.992.90

1 997.512.152.01

1 997.512.551.00

1 993.511.541.70

1 997.512.105.90
Rear End Cowling

1 997.505.682.01
Front End Covering

1 997.505.983.90

1 997.505.536.01

2 997.505.355.90
Front Cover

1 997.511.551.01

1 997.511.151.01 & 152.01

2 993.511.611.00
Wheel House Protector

1 997.504.204.00
Underbody paneling

1 997.504.043.90

1 997.575.183.00

1 997.504.429.90

Front Brakes

1 997.351.431.90

1 997.351.432.90

1 996.351.107.9A

1 996.351.108.9A
Rear Brakes

1 997.352.425.93

997.1 Cup Car Parts inventory

Description
Air Duct
wing support right
Rear Wing
Right Hinge
Gas Pressure Spring
Hood Locking Bolt
Gurney Flap

Brace Right
Closed Style Spoiler
Fastening Strip Right

Seperation Edge

Gas Pressure Spring

Left and Right Hinge Assemblies [7]

Hood Latch Bolts w/hardware [8]

Wheel house protector - Right

Underbody paneling - middle
Brake air guide left
underbody panel - Gearbox

Left Brake Caliper (RED) [9]
Right Brake Caliper (RED) [10]
Brake Disk Assembly Left
Brake Disk Assembly Right

Brake Caliper Left (RED) [11]



Qty
1
1
1
Wheels [13]

A NN DNDN

4

Exhaust System

1

N N N = a

Body

S a0, 2 NN

1
Windows
1

Part Number
997.352.426.93
997.352.405.91
997.352.406.91

997.362.136.90
997.362.140.90
997.362.136.90
997.362.140.90
964.361.113.70
993.361.115.80

997.113.022.93
997.111.336.90
997.111.048.91
997.111.248.90
997.111.119.70
997.111.463.90
997.111.563.90

997.551.153.90
900.119.091.02
964.551.895.00
996.572.263.90

997.559.201.00 BOA

996.559.403.01
997.722.693.90
997.504.665.00
997.501.253.90

997.537.481.00

997.1 Cup Car Parts inventory

Description
Brake Caliper Right (RED) [12]
Brake Disk Left
Brake Disk Right

Front Wheel 18x9 ET43 (BBS)

Rear Wheel 18x11 ET30 (BBS)

Front Wheel 18x9 ET43 (BBS) DAMAGED
Rear Wheel 18x11 ET30 (BBS) DAMAGED
Pressure disk

Travel Rings

Exhaust Manifold + Cat - RIGHT
Clamp

Front Muffler Cylinders 4-6
Bracket Right

Clamping Band

Flange

Sealing Ring

Floor Board
M6x16 Screw
Spacer Disk
Sealing Cover
Roof Strip Left
Fastening Clips
Front Tow Hook
Cap

Cross Member

Roof Frame Sealing Left



Qty

997.1 Cup Car Parts inventory

Part Number Description
997.537.482.00 Roof Frame Sealing Right
997.543.011.9C Rear Side Window Left

997.543.012.9C Rear Side Window Right



[1] This includes Left and Right Wishbones, camber disks, braces, links, Trailing arms, and associated hardware.
[2] 997.572.569.04 FMT & 997.572.570.04 FMT (Covering Caps L&R) Are not available
[3] Includes Covers and hardware

[4] Includes Front and Rear lines with Sprayer Nozzles

[5] Parts were recently replaced, have low hours on each corner

[6] Right Light has damage, scuffs, etc. Includes Cable Loom, Hardware, and Supports
[7] Includes Hardware

[8] Pins not included

[9] Includes securing Nuts

[10] Includes Securing Nuts

[11] Includes Securing Nuts

[12] Includes Securing Nut

[13] In Total there are 3 full sets of wheels.

2 sets have been dismounted of tires, one of those sets is of damaged wheels.

The Third set is straight and has stickers currently mounted
-KD



